



Lehigh Testing Laboratories, Inc.

A Subsidiary of THE MMR GROUP, INC.

308 WEST BASIN ROAD • P.O. BOX 903 • NEW CASTLE, DE 19720
(302) 328-0500 • FAX (302) 328-0417



TEST REPORT

REVISED: 4/4/16*

ARCHITECTURAL TESTING, INC.
ATTENTION: JOSHUA KENNEDY
130 DERRY COURT
YORK, PA 17406

DATE: April 4, 2016

P.O. NO: 101676

LEHIGH NO: X-32-36

PAGE: 1 of 1

MATERIAL: GORILLA INSULATION
SPECIFICATION: ASTM C692-13
SAMPLE DESIGNATION: (1) SAMPLE LOT: SAMPLES MARKED SAMPLE #4 & SAMPLE #5,
"THE INTELLECTUAL GORILLA GmbH,
8411 PRESTON ROAD, SUITE 750,
DALLAS, TEXAS 75225"

STRESS CORROSION CRACKING TEST

None of the four coupons in contact with the referenced material exhibited indications of stress corrosion cracking when tested and examined in accordance with ASTM C692-13 by the Drip Method.

*Revised to change customer sample designation.

Lehigh Testing Laboratories, Inc.

Deborah A. Hotra

Deborah A. Hotra, Senior Lab. Technician